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5401-9210-1465-3881

TEST REPORT

1. N0 :  CT17-056246 HElandein )
2. Client Date : 2017.06.07
O Name : DAEHEUNG CHEMICAL CO., LTD.
O Address : 68, Sandan-ro 64beon-gil, Pyeong taek-si, Gyeonggi-do
3. Date of Test : 2017.05.10 ~ 2017.06.07
4. Use of Report : Quality management
5
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. Test Sample : SR-500

. Test Method
(1) LH Standard Specification 42580:2012

7. Test Results

1) SR-500
Test Item(s) Unit Test Method| . Test Results Remark
Fungal resistance test(Halo zone) mm (1) = . g (SE?;"‘Z “—5_251% F;C?H.

-——— End of Report —-——

Tested B Technical Manager
Affirmation . CW‘A/M " (_W

Name : Cha Wook Nam Name : Jun, Soo Yong

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified.
The test results are not indicative of representative of the qualities of the qualities of the lot from which the sample
was taken or of apparently identical or similar products.

2007.06.07

Korea Conformity Laboratories President Kyung Sik Kim WIQ /65_5




